bp

BP Exploration (Alaska) Inc.
900 East Benson Boulevard
P.O. Box 196612

Anchorage, Alaska 99519-6612

Certified Mail # 7004 0550 0001 0215 4118 (907) 561-5111

December 9, 2005

Mr. Mike Gearheard, Director, Office of Water and Watersheds
U.S. Environmental Protection Agency

Region 10, OWW-135

1200 Sixth Avenue

Seattle, Washington 98101

BP Exploration (Alaska), Inc. (BPXA) - Endicott Operations
Additional Information
Application for NPDES Permit AK-003866-1 Reissuance

Dear Mr. Gearheard:

BP Exploration (Alaska) Inc. (BPXA) is providing additional information to be included
in the administrative record of the application for re-issuance of the BPXA Endicott
Operations NPDES Permit. The original application was submitted on November 11,
[...]
In addition to these flows, the firewater distribution system at Endicott had previously been permitted
for discharge to surface waters (in the existing permit as Outfall 003). However, this flow has not been
included in this application as a potential discharge because the firewater at Endicott does not actually
flow to a discrete outfall but is generally dispersed onto the facility’s gravel pad where it may percolate
or run off into the Beaufort Sea or evaporate to the atmosphere. As such, this flow is already covered by
the general storm water permit, North Slope General NPDES Permit AKG-33-00063, as authorized on
February 19, 2004 for Endicott.

As required by the application, area maps are provided in Exhibits XI-1 and XI-2. Exhibit IIA-1
provides a line drawing of the overall facility. Exhibits IIA-2 through IIA-6 provide process flow
diagrams for the individual discharges or flows at the facility. Information contained in this application
is primarily based on the last year of operation and monitoring (July 2003 through June 2004). Other
data are estimated from operational history, process design, and proposed future operational conditions.

It is anticipated that operational conditions at Endicott will change within the next three years, with the
implementation of a low salinity waterflood project. Process flow diagrams include both current
operating conditions and potential conditions.

Combined Wastewater Discharge — Outfall 001

This outfall currently consists of streams from the STP and the POW unit that are commingled prior to
discharge through the main outfall (Outfall 001). Both of these streams may be intermittent. The STP
may not be in operation if enough produced water exists in a reservoir and the addition of waterflood is
not necessary for enhanced oil recovery. The POW unit may not be in operation if potable water is being
hauled by truck from another potable water plant on the north slope. In addition, this revision includes
information concerning the LoSal™ Seawater Processing Unit that is in the planning phase now and is
expected to be a part of the STP and become operational during 2007. For purposes of this narrative,
each of these discharges will be discussed separately. As in the existing permit, however, the data
provided in this application are based on the commingled wastestream (i.e., both STP and POW

Prepared for BP Exploration (Alaska) Inc. by Kinnetic Laboratories, Inc. Page 1
Revised 17 November 2005



Endicott Operations NPDES F crmit Application

outflows combined). In addition, effluent from the WWTP, labeled Outfall 001A, is discharged through
the combined main outfall. This wastestream is discussed separately below.

The use of water clarifying agents on the incoming seawater prior to further processing at the STP or the
POW unit is sometimes necessitated by the high suspended sediment loads seen in the Beaufort Sea in
the vicinity of the Sagavanirktok River Delta, particularly during spring breakup and summer
conditions. Four clarifying agents (Nalco 7607, 7768, 3332, and Chemlink 4835) are specifically
approved in the existing permit for use at Endicott at applications of no more than 1 part per million
(ppm). However, for purposes of this application, BPXA suggests that the new permit be less restrictive
in terms of specifying the use of brand name chemicals. Past experience has shown that other products
may be available that are more effective in terms of reducing suspended sediments, and these may in
fact be less toxic in nature than those products approved by the existing permit. The existing permit also
outlines the procedure that would be required to have EPA and ADEC approve other clarifying agents,
including the submittal of acute toxicity test results for each agent. As an alternative to specifying
approved clarifying agents in the permit, BPXA requests that coagulants and flocculants be addressed in
the Best Management Practices Plan (BMP).

Bulk solids (sediment) that do not contain clarifying agents or other chemicals removed from the
seawater intake basin or from the clarifier are placed on the pad following BMP procedures in such a
way that snow or rain runoff will not increase turbidity in the receiving waters.

Strainer/Filter Systems Backwash from STP (Exhibit I1A-2)

The current STP facility provides treated seawater that is used for injection into the petroleum reservoir
to maintain formation pressures and allow enhanced oil recovery (EOR) from production wells.
Effluent from the STP that is discharged to Outfall 001 consists of a continuous flow of seawater and
naturally-occurring particulates from the backwash of the strainer/mixed media filter systems that are
used to remove particulates from the seawater. Backwash residues from the strainer system are
unheated; backwash residues from the mixed media filters have been subject to warming. Disinfection
(injection of chlorine) is used after straining but prior to the filters to prevent biofouling. No other
chemicals or additives needed to treat the seawater prior to injection are used at process locations
upstream of the filter backwash line. By 2007, an additional LoSal™ Seawater Processing unit is
projected to be in place at Endicott. This is more fully described below.

An estimated continuous flow averaging approximately 6,300,000 gailons per day (gpd) will be
discharged from the STP through Outfall 001. This projected volume includes increased discharges
from the LoSal™ unit projected to be in place by 2007.

* A heated seawater line flows from downstream of the strainer system back to the intake basin or
to the Continuous Flush System (Outfall 002). There is no use of seawater for cooling
equipment (i.e., no process cooling water) at the facility.

e The filter feed strainers are continuously backwashed with the backwash residues going directly
to the main outfall. The media filters are backwashed as needed based on differential pressure,
suspended solids concentrations, and filtering rates.

e This process includes the use of disinfection as needed to prevent biofouling. When necessary,
sodium hypochlorite injection is used between the filter feed strainers and the media filters to
prevent biological (bacterial) growth in the system. A dechlorinating agent (such as sodium
sulfite) is used as needed on the main outfall line downstream of both the strainer and filter
backwash lines to reduce residual chlorine prior to discharge through the main outfall. Since

Prepared for BP Exploration (Alaska) Inc. by Kinnetic Laboratories, Inc. Page 2
Revised 17 November 2005



Endicott Operations NPDES F ermit Application

chlorination is at times a necessary part of the STP process at this facility, Total Residual
Chlorine (TRC) levels should be monitored if and when chlorine disinfection is employed.

e Other additives and chemicals currently needed to prepare the seawater for injection, such as
oxygen scavengers, antifoamers, corrosion inhibitors, and disinfection agents, are used
downstream of the existing strainer/filter systems and their backwash lines. Because of where
they are currently used in the flow process, these agents cannot recycle to the intake basin nor be
discharged through the main outfall. With the implementation of the LoSal™ Seawater
Processing unit, chemical additives will be handled as described below.

e The use of organic biocides is allowed in the existing permit, with requirements in place to
prohibit discharge of these agents through the backwash systems. At present, however, organic
biocides are used downstream of any process areas that could flow to the main outfall. With the
implementation of the LoSal™ Seawater Processing unit, biocide use will be closely controlled
through the use of positive isolation from the process as well as the outfall, and all biocide
wastes will be collected for disposal as described below.

LoSal™ Seawater Processing (Exhibit lIA-2, Detail A, and Detail B)

The Endicott LoSal™ process will consist of Microfiltration (MF) and Reverse Osmosis (RO)
processing technology to produce a product stream of low salinity water from treated seawater coming
from the existing STP as described above. Treated water from the existing STP multimedia filters will
be heated and then processed through the LoSal™ module prior to injection for EOR. The LoSal™
process will produce 1,460 gallons per minute (gpm) of low salinity water from a feed stream of 4,085
gpm of treated seawater; the balance of 2,625 gpm will be discharged via the main outfall. The LoSal™
process waste streams are of three general categories: MF continuous backwash, RO brine concentrate,
and batch discharge of dechlorinated and neutralized wastewater from MF/RO cleaning operations.

e The MF package consists of 4 banks of 40 each MF vessels. Each bank will be backwashed
automatically for 1 minute every fifteen minutes. No special cleaning chemicals will be added
for the backwashing cycle. The backwash will remove the particulate matter that accumulates in
the MF cartridges.

e The RO membranes will produce a brine reject stream with a flow of roughly 50% of the feed
stream and a total dissolved solids (TDS) concentration of 1,800 — 60,000 milligrams/liter (mg/1)
depending on the seawater intake quality as influenced by seasonal conditions.

e Twice per day, each of the four banks of MF vessels will be treated with a concentrated
hypochlorite solution for disinfection. Following the disinfection treatment, the solution will be
discharged into a neutralization tank to be dechlorinated prior to discharge to the main outfall.

e Once per month, a deep cleansing of the MF and RO vessels with an acidic inorganic descaling
solution will be carried out. This solution will be discharged to the neutralization tank and
treated prior to discharge to the main outfall.

e Once per month, the RO membranes will be treated with an organo-bromine biocide solution.
Prior to treatment, the selected bank of RO vessels will be positively isolated from the process
and the outfall, then completely flushed to the spent biocide tank for disposal. This waste stream
will not be discharged to the sea.

Potable Water System (Exhibit 1A-3)

Effluent from the POW unit is intermittent and primarily consists of brine produced by the RO
desalination filters during the making of potable water for use in the living quarters and as utility water.
Desalination effluent is brine with approximately twice the concentration of naturally occurring minerals

Prepared for BP Exploration (Alaska) Inc. by Kinnetic Laboratories, Inc. Page 3
Revised 17 November 2005



Endicott Operations NPDES Fermit Application

and salts in the ambient seawater. Brine output averages 20,000 gpd when the RO unit is in use.
Backwash flows mix with the brine and with STP effluent before being discharged through the main
outfall. Prior to entering the RO unit, the seawater is heated and may also be treated with coagulants,
scale inhibitors, and antifoam agents.

e Closed-loop heat exchangers are used to heat seawater entering the POW system before it flows
to the flocculation tank. Backwash that flows from the flocculation tank has been heated.

e Coagulant is applied to the seawater as it flows to the flocculation tank. Under the existing
permit, a pre-approved coagulant (e.g., Nalco 7768) can be used in applications of no more than
1 ppm to clarify the seawater at Endicott. Backwash from the flocculation tank may contain
trace amounts of coagulant.

e Backwash from the primary filters used downstream of the flocculation tank is also mixed with
brine from the RO unit before it commingles with the STP effluent to be discharged through the
main outfall.

e Scale inhibitor and antifoamer agents are injected into the seawater downstream of the primary
filters as it is pumped to the RO unit. High salinity brine flows from the RO unit to the main
outfall.

e The addition of all other chemicals (corrosion inhibitor, disinfection agent, pH buffering agents)
occurs downstream of the RO unit. All chemicals used in this process downstream of the RO
unit are NSF-approved for use in drinking water.

Combined Wastewater Discharge

Data provided in Section V of Form 2C of this permit application for Outfall 001 include the outflows
from both the STP and POW unit, as the flow is commingled prior to sampling. Data are as follows:

e Flow data presented are from the period of July 2003 through June 2004. Flow data presented in
Form 2C, Part I1.B are estimates based on historical data and predicted future operating
conditions.

e Temperature, pH, and TRC data presented are from the period of July 2003 through June 2004.

e Data for Biological Oxygen Demand (BODs), Chemical Oxygen Demand (COD), Total Organic
Carbon (TOC), Total Suspended Solids (TSS), and Ammonia (as Nitrogen [N]) as required by
this application were not included in the existing permit’s monitoring requirements for this
wastestream. In order to provide data for inclusion in this application, three grab samples for
analysis of each of these parameters were collected in October and November 2004. EPA-
approved methods were utilized for sampling and analysis and data are reported herein.

Sanitary Wastewater — Outfall 001A (Exhibit 1l1A-4)

The WWTP handles an average flow of 11,500 gpd of domestic waste and sewage from the living
quarters at the Endicott facility. At present, treated wastewater is discharged through the main outfall
along with effluents from the STP and the POW unit. However, BPXA proposes to inject the treated
wastewater from the WWTP to Class Il Enhanced Oil Recovery (EOR) wells as early as 2005, but will
keep Outfall 001 for WWTP discharges as an alternative to injection. For purposes of this application, it
is assumed that the main outfall will continue to be the primary means of wastewater disposal.
e Sanitary wastes from the living quarters are initially processed in the WWTP using rotary
screens. Solids from the rotary screens are trucked to the North Slope Borough Solid Waste
Landfill under the State of Alaska Permit 0231-BA006 (Oxbow Landfill).

Prepared for BP Exploration (Alaska) Inc. by Kinnetic Laboratories, Inc. Page 4
Revised 17 November 2005



Endicott Operations NPDES Fcrmit Application

Screened wastewater then flows into an equalization basin, an aeration tank, and into a clarifier
tank. After settling, treated sludge is trucked to the Class I Underground Injection Control
(UIC) at Pad 3 for disposal under EPA Permit AK-11004-A.

The clarified wastewater flows to a disinfection tank, where a chlorinated disinfection agent
such as calcium hypochlorite feeds into the system. Dechlorination using a bioneutralizer (e.g.,
sodium sulfite) takes place before the effluent is discharged to the main outfall. Use of a
bioneutralizer allows for the removal of chlorine without the addition of BOD.

A small batch process alternate system for treating backwash flows from the primary
clarifier/filter tank through a secondary equalization basin, aeration chamber, and clarification
tanks. The treated backwash waste then re-enters the system.

The existing permit requires the monitoring of sanitary waste-related parameters (TSS, BODs,
and Fecal Coliform) only when this wastestream is discharged to the main outfall. In addition,
pH and flow are monitored as called for by the existing permit.

Data provided in Section V of Form 2C of this permit application for Outfall 001A are as follows:

Flow data presented are from the period of July 2003 through June 2004. Flow data presented
in Form 2C, Part II.B are estimates based on historical data and predicted future operating
conditions.

BODs, TSS, pH, TRC, and Fecal Coliform data presented are from the period of July 2003
through June 2004.

Monitoring for COD, TOC, and Ammonia as required by this application are not included in
the existing permit’s monitoring requirements for this wastestream. In order to provide data for
inclusion in this application, three grab samples for analysis of each of these parameters were
collected in October 2004. EPA-approved methods were utilized for sampling and analysis and
data are reported herein.

Continuous Flush System — Outfall 002 (Exhibit IIA-5)

A flow with an average rate of approximately 2,900,000 gpd will be drawn through the Continuous
Flush System as needed to minimize ice formation and debris accumulation in the intake basin.

Intake seawater is typically heated for freeze protection. There is no use of continuous flush
seawater for cooling equipment (i.e., no process cooling water).

As noted above, this process was originally designed to be a marine life bypass. However, in
practice it has been used instead to prevent algae (kelps) and debris from accumulating in the
intake basin and as freeze protection.

No chlorination or other chemical treatment is used for this process stream.

Data provided in Section V of Form 2C of this permit application for Outfall 002 are as follows:

Flow and temperature data presented are from the period of June 2003 through May 2004. Flow
data presented in Form 2C, Part I1.B are design estimates.

Monitoring of other parameters (BODs, COD, TOC, TSS, Ammonia, and pH) is not required
under the existing permit for Outfall 002 and therefore, no data are available.

Firewater Distribution System — Formerly Outfall 003 (Exhibit llA-6)

As noted above, while this stream is permitted by the existing permit, this flow is covered by the general
storm water permit for the North Slope (AKG-33-0063), Section IL.F.3.b. (Allowable Non-Storm Water
Discharges).

Prepared for BP Exploration (Alaska) Inc. by Kinnetic Laboratories, Inc. Page 5
Revised 17 November 2005



Endicott Operations NPDES Fermit Application

General Notes Regarding the Permit Application Generated Using the
Permit Application Software System (PASS):

¢ For purposes of this application, it is assumed that trace concentrations of naturally-occurring
metals and nutrients exist in the seawater coming into the intake basin; these parameters are
shown as being “Present in seawater intake” and are assumed to be present at low levels in the
effluent as well.

e For purposes of this application, it is assumed that the freshwater source (POW) that feeds into
the living quarters is of drinking water quality and, because it has had all particulates removed
and has been subjected to the RO process, is virtually free of salts, nutrients, and trace metals.
Based on this assumption, it is assumed that these parameters are not part of the intake into the
WWTP.

Prepared for BP Exploration (Alaska) Inc. by Kinnetic Laboratories, Inc. Page 6
Revised 17 November 2005



NO. DATE REVISION BY | CHK | APP ] NO. DATE REVISION BY | CHK | AP
i S
UNDERDRAIN
DECHLORINATION
CLARIFYING AGENT =———Jiem
CLARIFIER SOLDS (NOTE 3) Y MARINE  76r0 6P (MINIUM)
o) o OUTFALL | ¢ 300000 6°D (WAXWUN)
T NOTE 1) 001 o
[ 10 POTABLE WATER PLANT BACKWASH ‘
_ JI
INTAKE U
BASIN
BACKWASH
HEATERS
STRANERS
CONTINGOUS WARMED BACKWASH/ MULTIMEDIA FILTERS
FlusH SEAWATER BRINE TR
SYSTEM CHLORINATION ACRO_FLIRATION HEATE!
(EXHBIT 5) ke O —
DETANL &
REVERSE 0SMOSIS
PACKAGE
DETAIL °F LoSAL WATER
SURGE  TANK
DEARATOR T0 mzénou
LoSAL WATER LoSAL WATER
800STER PUMP INJECTION PUMP
TE oF
2, i ENDICOTT NPDES
NOTES: o= Zze PERMIT APPLICATION ENDICOTT ISLAND
GPD = GALLONS PER DAY o e
INTERNAL IN THE STRAINERS (4L TRATIG NOVEER v e

NQTE 2 — SUMMER ONLY

NOTE 3 - MANAGED BY BMP

EXHIBIT ITA-2 - -

WORK QRODER:

— MOD: oF -




NO. DATE WL REVISION iBY cHK | app NO. | OaE | REVISION BY cHe | aPP
[
|m°—/
EU/TP S
o - =
1 l [ F BACK WASH R ;ﬂ%a
3
o &
wdits O, ENDICOTT NPDES
s :‘;‘,\‘“”5{: bp PERMIT APPLICATION ENDICOTT ISLAND
it .:”;f’o.\;‘“‘ SEAWATER TREATMENT PLANT GUTFALL 2@1
(LA DRAWING RUMBER REV SHY

EXHIBIT 11A-2 DETAIL “A"

WORK ORDER:

j MOO:

oF —

—




NO. DATE REVISION BY cik | aep [ o DAE | REVISION BY CHK | app

S —
g; WATER | ALKAU | ACIO | BMOCIOE.

RO~CP wo-CP
LR ™ fop

TAK MASE BIOCHE
| |
1__[_@‘—;.&3
WASTE. BIKCIE
ANTH-SCALANT T MNP

o — oy e
%m ﬂ ‘—i%i r u n%; 10 LS TATER TARG

|

SO0FTER PUNPS
RO P
MEUTRAIZATION TANK RO P
& g NEUTRALIZATION PUBP

u wiits Ly ENDICOTT NPDES
@ =y bp PERMIT APPLICATION ENDICOTT [SLAND
R Eo T SEAWATER TREATMENT PLANT OUTFALL 201
(A DRAWING NUWBER REV SHT
EXHIBIT [1A-2 DETAIL "B - | -
WORK ORDER: - —Ium: F —




This permit application
form was electronically

Form A
EPA 1.D. NUMBER (copy from Item 1 of Form 1): Ani Nﬁgg;f‘;gjgg,%s

generated by P.A.S.S. EN DCOTT

incidd

Combistewter ,Oz)Ohgallons per Screing » l-T
day (gpd)

Multimedia Filtration 1-Q
Microfiltration
Chlorine Disinfection 2-F
Dechlorination 2-E
Flocculation 1-G
Scale Inhibitor 2-K
Heating
Antifoamer
Reverse Osmosis 1-S
Ocean Discharge Through Outfall| 4-B

00TA Sanitary Wastewater 11,500 gpd Screening 1-T
Pre-aeration 3-E
Aerobic Digestion 5-A
Clarifying 1-U
Filtration
Chlorination 2-F
Dechlorination 2-E
Ocean Discharge Through Outfall| 4-B
Mixing (Equalization Tank) 1-O

002 Continuous Flush System 2,900,000 gpd Heat Treatment
Ocean Discharge Through Outfall| 4-B

Form 2C
Page 2 of 5

EPA Form 3510-2A (Rev. 1-99). Replaces EPA forms 7550-6 & 7550-22




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)